F a Tag 3 N
R §7 4 B
A " R
¥
E .
¥, 7aX: E IS A
E "R it Y k:
-f

~ Models
- MD1550K

 Must

|
n

Date: 5/1/99 _A _ _ Part Number; 845230




PAGEG& S

~ MAINBODY

Page 2




'MAIN BODY

. Ref] Part A
No.! No. Description Q'ty|Notes
T} 092543 [BoH 4 |M6X35
2 { 120638 [Chemical Tank 1 [13L
3 101834 |Cover 1
4 022410 [Strainer 1
5 | 082206 [Chemical Tank Lid 1 {INCL. 6,7
6 101915 [lnner Cap E]
7 103194 [Packing 1
8 { 112189 |Bracket 2
9 | 081241 [Nut 2 [MB
10| 088345 [Screw . 2 |M6X30.
11 119388 |Fuel Tank Assy. -1 {INCL. 12-14
12 1201534 |Fuel Tonk 1 I -
13| 118390 |Cap Assy. B
14| 118391 jFilter Assy. 1] _
15| 081414 |Screw 2 |M5X1§
16 | 015479 |Washer 2 |5.3X16X11.6
17-| 117928 |Frame 1
18 | 101353 |Ring 2
19 ] 026223 |Buffer 2 [30-M6X34
20 { 114454 Buffer -2 J40-M6X14
2% ) 114185 |Spacer 2 |6.5X33X%13
2Z [ 109704 |Nut 3 |M6
23 | 119177 [Cushion Pad ]
24 | 840543 |Pad Retainer 4 %7
25 | 114819 |[Shoulder Strap(Lef) 1 {INCL. 26
N 26 | 114818 [Pad 2
’ 27 | 114816 {Shoulder Strap(Right) 1 [INCL. 26
28 | 120614 jBang 1
- 29| 083435 [Screw 2 [M6X16
30| 550132 |Nut 2 |M6
311 120710 |Decal 1
32 | 108634 [Earth Cord 1
33| 108954 [Band 1

=

Page 3




THROTTLE AND FAN ASSEMBLY

\]
Y, ..._-._Jri /)
\i. : &
it 1T ) = W
/\_\\l\.._..__....... { .
_‘\\\ ,,,‘\.ﬂ.mul._ﬂ.h

- g e o )
+#..ﬁ“l..\“..l ‘.l “ - _.I.__
S

Page 4



- THROTTLE AND FAN ASSEMBLY

Ref} Part

No.| No. |Description Q’ty;Notes
1 120703 |Fan Case 1 JENG. SIDE
2 120705 [Fan Case 1
3 110736 {Fan 1 .
4 092544 |Bolt 3 [M6X30
5 | 089578 |[Tapping Screw 11 [M5X28
6 110803 [Discharge Port 1
7 108016 . |Packing -1t
8 120743 [Elbow Fipe 1
9 | 011367 {O-Ring 1 |v70
10 ] 100808 [Rubber Bracket 1
11 101340 |Elbow Pipe Plate 1

12 | 101608 . |Clamp 1
- 131 816013, |Screw 1
14 | 101252 |Earth Tape 1
15 | 100293 " {Grounding Wire 1
16 ; 109051 [Clamp 1
17 | 089806  |[Screw 1
18 120707 ILever Assy. 1
19 | 120708 |Dial Plate Retainer i}
20 { 111712 [Plate 1
21 086053 [Tapping Screw 1
22 ] 120888 [Dial Plate i
23 | 086062 [Tepping Screw 2
24 110648 |[Throtile Lever 1
25 | 110650 |Collar 1
26 | 082690 [Tapping Screw 1
27 111922 |[Washer 1
28 | 081457 |[Screw k]
29 | 111156 |Washer 1
30 | 013512 [Washer 1
31 100234 {Nut 1
321 081032 [Nut 1
33 | 110730 [Cap 1
34 | 117623 |Swiich 1
35 119400 |[Lead Wire 1
36 | 112911 |Shutier Lever 1
37 | 109606 |Male Universal Joint 1
38 {- 100420 |Flange Nut 1 M6
1
1
1
1
4
1
1
1
1
1
1
1
1
2
3
1
3
1
1
4
1
1

MEX16

M5X10
INCL. 19-35

M4xa

M5X14

M4X14

MEX25
WW-16 .
6.5X26X12.3
MG

M6

39 | 100632 {Knob

40 | 100633 [Snap

41 300726 |Rubber Cap
427 11295 |Lever Retamer
43 | 086062 [Scew

44 | 065413 |Washer

45| 080129 [Boit

46 | - 110865 |Bracket -
47 | 081040 [Nut

48 } 110729 [Cap

-49 1 12113  |Packing

50 § 107888 |FPacking

51 ti1824 Bottom Cover Assy.
521 110313 jHook

53 | 089663 [Screw

94 | 100622 |Rubber Tupe

-55 | 088345 [Screw )
56 | 117713 [Cresceni(l)
7 | 117712 [Crescent(R)

58 | 089826 |Tapping Screw

591 120793 |Decal

60 | 120675 [Decal

M6X14
8.2X30X12.3

M8

Page 5



Page 6



R

Part

Ref _
No.i No. |Description Q'ty|Notes
1 | 626809 [Cyhinder 1
Z | 570248 jGaskst 3
3 597282 [Gasket 1
4 570246 |Crankcase k]
~5 | 570247 (Crankcase 1
6 | 597283 |Beanng 2 [#8202C3
7 071320 |Oil Seal -2
8 | 597284 [Boll 7
9 944619 [Screw %
10 | 599830 |[Screw 3
11| 943349 |Dowel Pin Z
12 | 943853 |Gasket 1
13 | 579537 [Pision 1
14 | 500889 iﬁslon Pin 1
15| 843875 |Piston Ring Sel 11
16| 626810 |[Crankshaft Assy, 1 INEL T
17 | 597280 |Needle Bearing K]
18 | 557285 |Shim(10.1) AR [t=0.10
18 | 567286 |Shim{10.2) AR [{=020
18| 597287 [Shim(70.4) AR {=0.40
18 | 597268 |Shim (10.6) AR t=0.60
19 | 943307 |Snap Ring 2
20 | 580182 |[Shroud 1
27| 626817 |Bolt Z
22 ! 573289 |[Cover 1
23} 587291 |Flywheel ]
24 | . 591532 {Spark Plug Cap ]
251 591533 |[Terminal k]
26 | 597262 |[lgnition Coll 1
27 | 597263 |Lead Wire ]
28 | 943524 |Washer 1
29 1 998409 |Key 1
30 | 998417 [Tube 1 J6X7.4X300L
31 | 626811 |Spark Plug 1 |BPMR7A
32 | 597263 jGrommel ]
33| 043457 [Bot 2
_34| 998410 |Nul 1 L—
35 | 579570 IRecoil Starter Assy 1 [INCL 36~43
36 | 998438 |Rope Guide 1
37 | 944502 |Washer 1
38 | 579568 IRecoil Case 1
39t 572955 {Spnng i ]
1 40| 98B437 [Grp 1
41| 579571 |Reel 1
42 | 578572 [Rope 1 {3.8XB50L
43 | 944801, Pm 1
44§ 579514 |Washer ]
45 | 580134 iScrew 1
46 | 624845 [Screw 4 IMAX16
47 | 579569 [Starter Pawl Assy 1 |INCL 48-50
“38 | 572938 |Pawl 1
49 | 645208 lE-Ring 1
50 | 579573 !:Relum Spring 1|
51 ) 943173 {Nul T |8
52t 071190 {Washer 1 M8
53 | 625867 |Shroud ]
54 | 630155 |Decal i

Page 7




CARBURETOR

Page8



-GARBURETOR

Ref} Part
No.; No. |Description Q'ty[Notes
1 625867 |Adapter 1
2 625866 |[Insulalor 1
3 625862 |Gasket 1
4 625863 |[Gasket 3
5 625864 |Gasket 1
6 630147 [Carburetor Assy. 1 |INCL.7~29,
7 624525 |Bracket 1
8 577179 |Screw 2
9 558415 |Am 1
10 | 624532 |Washer 1
11 { 577175 |{SnapRing 1
12 | 624528 |Packing 1
13| 577182 i0O-Ring 1
14 ] 630148 [Main Jet 1
15 | 577184 |[Gasket 1
16 | 577185 |Diaphragm 1 :
A7 | 626812 [Body Assy. 1 PNCL. 18~23
-18 | 624430 |Filter : %
19 | 624434 |Sprng 1
20 | 624432 |Screw 1
21 | 624431 [Float Valve 1
22 624433 |Pin 1
23 | 624429 ilLever 1
24 | 58B407 |[Gasket. 1
25 | 944219 |Diaphragm 1
26 | 598413 [Body 1
27 | 57719% |Priming Pump 1
28 ; 508409 {Primer Pump Cover 1
29 | 598417 [Screw 4
30| 594598 [Nut 2
31 | 625868 |Screw 2
32 | 579565 |Screw 2
33 | 579566 |[Gaskel 1
34 | 120702 |Throttle Cable 1
T35 | 069502 - {vinyl Pipe 1 {7X9XT300
36 | 579567 |Spark Arester 1 :
37 | 625869 [Muffler COmp. 1
33 630154 [Decal 1
39 | 944440 |Boit 2 |MEBX65
40 | 625872 |Fuel Filter 1
41 ] 597949 lGrommet 1
42 | 597948 [|Clamp 2
43 | 625873 |[Tube 1 [3X5X250L
44 | 625874 |Tube i 1 13XBX130L ..
45 1 630150 |Ar Filter Case Assy. i]
46 | 630153 |Screw ~ 2 [M5X60
47 | 630152 |Ais Filtes Plate 1
48 | 630749 [Awr Filter Element 2
49| 630151 [Air Fater Cap 1
50 | 626816 {Decal 1

Page 9




 ACCESSORIES

Ref] Part , _
No.| - No. [Description Q'ty|Notes
1 | 105668 |Flexitle Pipe 1
"2 [ 106721 [Swivel Pipe 1
~3 | 107149 |Straight Fipe 1 |600L
_4 | 106725 {BenmtPipe 1
5 025348 |Pipe 1
6 | 024419 {Siop Ring ]
7 1 [#95
1 |#78
11
1 [INCL. 1117
1
1
11
1 |M60
1 |MSXa
. 1
17 | 011345 |ORing P12 1 |PIZ
18 | 101872 |Mist Cock Assy. 1
19 | 118975 [Vinyl Pipe 1 [9X1ZX16500
20 | 024410 [Vinyl Pipe (M) 1 {9X12X7001
21 | 043972 |Hose Band 2
22 | 024421 {Pipe Holder 2
23 | 120712 |Manual , 1
24 | 216007 [Wamanty Registation Card | 3

Page 10




~ MIST DUSTER ATTACHMENT

-

Part
No. |Description
120638 |Chemical Tank
092206
101915
103194
112189
081241
088345 |&
120710 |
120716
020534 |Female Universal Link
112913 |Joint Rod
117024 |
107609 |Snap Pi
107888
AN
110514 |S
110853
18 | 110854
“141819 S
088313
1 102078
107621

o §

M4 X10
i

MSoX35X7.5
5.5X12X10.8

g

1

M5X12
M5

*

MEX15
MEX30

H-h-hm-;a-;r;;mmumﬂﬂﬂd-ﬁdﬁﬂﬂﬂﬂﬂdfﬂhﬁ”ﬂﬂ*"‘




